MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD, {733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, AR 7Y,
1 . :|
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG ( NSF i CERTIFIER
) B [S0 9001
¥ (_A..mm\‘ JOHOR DARUL TAKZIM. MaLAYSIA ol e =
o lv SJ,} ) S o Certlfind to ! Approval Mo,:
~=*ﬁg§i§a W Tel, +B07-2518888  Fax: +B07-2519988  Website: www.pantechsealloy.com NGE/ANS] 81 | |sogoo1rooa;455

e reajan Patandna iy 2e g ‘ g
WL SUIL PENDAFTARAN ; SPAN/BRI/300- SIRIM hitp./7 www.pantech-group.com MATERIAL MANUFACTURER APPROVAL ACCORDING TG
10/553/A/ -4 Cert, No: PLODS078 PED 2014/68/EU, ANNEX 1, PARA 4,3
PED CERTIRICATE NO. ©

INSPECTION DOCUMENT: EN 10204: 2064 Type 3.1 0383/PED/MUM/ 11100051
Customer. Inimach Engineering (M) Sdn Bhd Certificate No:  PSAZ-FT-4436
Product: Welded Austenitic Stainless Steel Fitting Date: 26 May 2022
PO No, Invoice No. Product Specification Dimension & Inspection Specification Delivery Condition
ASME R16.9 - 18/ ABTM AS80/A960M - 20 / ASME
ASTM A403/A403M - 20/ . . . .
APOG-2203-0185 LO00013021 ASME SA 403/SA403M - 21 SA 980/SAIE0M - 211/ AESOI\;E SECTION Il PART A - Solution Treated, Pickled-FRassivated
Cruantity . Visual / Dimension / PML
Heat No, Product & Slze {pes) Mateiial Crade Examington Remarks
KG065-1 1" X 12" SCH 10s CON-REDUCER 200 WR304/304L-W PASSED -
KG065-1 1" X 3/4" SCH 10s CON-REDUCER 200 WPR304/304L-W PASSED -
Chemicai Compesition {%) Tensile Test ' .
Specification Hardness
c S ¥S [ TS E
i Mn 4 S Cr Ni Pb y
Max (KSH/ MPa) 9) (HRB) Inter-granuilar
carrosion test
Min 0.030 1.00 2.00 0,045 | 0.030 | 2000 | 11.00 - - - - 94
Heat No. - - - - - 18.00 | 8.00 . 205 515 28 -
KG065-1 0.028 041 1.47 0.024 0.002 18.07 8.03 < 0,01 339 640 67 84 PASSED
KG065-1 0028 0.41 a7 0.024 0.002 18.07 53.03 < 0.01 339 G40 &7 B4 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED TN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER,

AND WAS FOUND SATISFIED TO THE REQUIREMENTS, MATERIAL 1S FREE FROM MERCURY & RADIOACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-124 STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL

DIRECTION, GAUGE LENGTH 2" {30mm)

NOTE:  MABE IN MALAYSIA STEEL. MAKING PROCESS - AOD/ VOD

PIPE RAW MATERIAL - WELDED 8Y ELECTRIC FUSION WELIDING PROCESS WITILNO FILLER METAL

INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A263-10 PRACTICE E TR0

HARDNESS ACCORDING TO NACE-MROI75-2015 £ 180 15156 -2015 & NACE-MROI03-2015 ; %,

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER 2 ] ?;_1\

CHEMICAL COMPOSITICN CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS RASSANUDDINS "
a

"
L
| ¥ YIELD STRENGTH TS TENSILE STRENGTH  E: ELONGATION Head of @ualtf Assur ““}}Le.p@ﬂ.,meﬁry
g O

MATERIAL CONFORMS TO THE SPECIVICATION  STANDARD SHOWN A

Form FQA-030b R.6; 04-03-2022



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GRQUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, \\
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG NSF | CERTIRED
\ ® / 150 5003
JOHOR DARUL TAKZIM, MALAYSIA - -
3 ; Tel: +607-2518868  Fax: <G07-2519998  \Website: vwww.panfechssalloy.com oo o
T UL PR DATARAN SRR BPIO0 SIRIM htip:!f veww. pantech-greup.com MATERIAL MANUFACTURER APPROVAL ACCORDING T
10/553/A/\W-4 Cert, No. PLOO5078 PED 2014/58/FL, ANNEX 1, PARA 4.3,
Y . PED CERTIFICATE NO. @
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 e s
Customer: Unimech Engineering (M) Sdn Bhd Certificate No:  PSA2-FT-4435
Product: Welded Austenitic Stainless Steel Fitting Date: 26 May 2022
PG No. Invoice No. Product Specification Dimension & Inspection Specification Delivery Condition
ASME B16.9 - 18 / ASTM A9B0/A9B0M - 20 / ASME
ASTM A403/A403M - 20/ . ) .
APQ-2203-0114 LOC0013020 ASVIE SA 403/SA403M - 21 SA 950/SA860M - 21/ /-\23021‘:5 SECTION Il PART A - Solution Treated, Pickled-Passivated
Quantity . Visual / Dimension / PMI
Heat Mo, Product & Size (pes) Material Grade Examination Remarks
KG221-1 212" X2 3CH 10s CON-REBUCER 80 WP304/304L-W PASSED -
Chemical Composition (%) Tensile Test ™
Specification Hardness
c Si M P S G Ni Pb '8 s F
i n r i
Inter-granular
0,
Max (kS / MPa) (%} {HRB) corrosion fast
Min 0.030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - 80
Heat No. - - - - - 18.00 a.00 - 205 515 28 -
KG221-1 0.026 0,37 114 0.031 0.002 18.11 8.03 <0.01 352 680 55 81 PASSED

WE HEREBY CERTIFY THA'T THE PRCDUCT DESCRIBED HEREIN HAS BELEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WI1TH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER; )

AND WAS FOUND SATISFIED TO THE REQUIREMENTS, MATLERIAL IS FREE FROM MERCURY & RADIQACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" {50mm)

NOTE: MADE TN MALAYSIA STEEL MAKING PROCESS : AGD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITII NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE

HARDNESS ACCORDING TO NACE-MR075-2015/ 180 15156 -2015 & NACE-MR0103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1030°C, RAPIDLY COCLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

¥1: YS: YIELD STRENGTH  T8: TENSILE STRENGTI  E: ELONGATION

MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SIICWN

Form [FQA-0306 R.6; 04-03-2022



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, /’ ) LRGYA
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 51700 PASIR GUDANG NSF CERTIFES
\ ve/ 150 9001
JOHCR DARUL TAKZIM, MALAYSIA i T
J i _ Tel: +607-2518888  Fax: +507-2519998  Website: www.pantechssalloy.com ,f:gﬁ';g,"& Isg;g;‘;‘_’;g::;ss
! ’N;Hs“u‘w: ;Er:DL;:':'.:;;:J':l;;;;/al‘l;str:;‘ - SIRiM itp:if -pantech-group com MATEREAL MANUFACTURER AP PROVAL ACCORDING TO
10/553/A/W-4 Cert. No.; PCOD5078 PED 2014/68/EU, ANNEX 1, PARA 4.3,
) : PED CERTIFICATE NG, ¢
INSPECTICN DOCUMENT: EN 10204: 2004 Type 3.1 0343/REDJMUM/1110005/1
Customer: Unimech Engineering {M) Sdn Bhd Certificate No:  PSA2-FT-4433
Product: Welded Austenitic Stainless Steel Fifting Date: 26 May 2022
PO Ne. Inveice No. Product $pecification Dimension & Inspecticn Specification Delivery Gondition
ASME B16.9 - 18 / ASTM AS60/A860M - 20 / ASME
ASTM A403/A403M - 20/ . . .
R x 0 8 - - d- ted
APO-2112-0157 L00001301 ASME SA 403/SA403M - 21 SA 9B0/SAZ60M 21/A280F\211$ SECTION il PART A Solution Treated, Pickled-Passivate
. Quantity . Visual / Dimension / PMI
Heat No. Product & Size (pos) Material Grade Examination Remarks
KG098-1 1 SCH 10s 90" LR ELBOW 496 WP304/304L-W PASSED -
Chemical Compaosition (%) Tensile Test
Specification Hardness
C Si M P S [ Ni Pb b ™ :
I n i ! Inter-granular
Max tst/ MPa) (%) (HRE) corrosion test
Min 0,030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - ]
Heat No. - - - - - 18.00 8.00 - 205 515 28 -
KG098-1 0.029 | 040 147 | 0032 | 0.001 | 1824 | 802 | <001 332 640 85 81 PASSED

WL HEREBY CERTIFY THAT THE PRCDUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER;

AND WAS FOUND SATISFIED TO TIE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-)2a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mm})

NOTE: MADE [N MALAYSIA STEEL MAKING PROCLSS | AOD /VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FTLLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE

HARDNESS ACCORDING TO NACE-MRO175-2015 /IS0 15156 2015 & NACE-MRO103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER

MANAGER 1i#
HABSANUDDI ¢

CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS A
*1:YS: YIELD STRENGTH  TS: TENSILE STRENGTH  E: ELONGATION Heag/of aliy AssurancaLiahar]
MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Form :FQA-030h R.6; 04-03-2022



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN, BHD. (733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, LRGQA
CERTIFIER
KAWABAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
g S, ] e ,,-ﬂm'mk S0 9001
H ﬁgm& 2 o, A ( m . JOHOR DARUL TAKZIM, MALAYSIA
*&%& f o ﬁég ;ﬁ : ™, /) Approvel No,:
4 NCLUENGTN g el. +607-2 Fax: +807-25 8 Webslie: www.pantechssalloy.com 1508001-0047465
B oL *ﬁg Tel: +807-25618888 607-251999 | I
Pretuban iy s Feshnigmata s fis Hegasa
SHRIM

O, SHIL PEMDARTARAN : SPAN/BPI/200- hitp:/ waww. pentech-group.com

10/553/AW-4

MATERIAL MANUFACTURER APPROVAL ACCORDING TO
PED 2014/68/EV, ANMEX 1, PARA 4,3,
PED CERTIFICATE MO, |
0343/PED/MUNM/ 111000671

Cert. No.: PCOOS078

INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1

Customer; Unimech Engineering (M) Sdn Bhd Certificate No:  PSA2-FT-4450
Product: Welded Austenitic Stainless Steel Fitting Dats; 14 Jun 2021
PO No, Invoice No, Product Specification Dimenston & Inspection Specification
wp0-22010106 Lovsoranes Aot S A 201 vt 51 e
SECTION || PART A 2021
Heal No. Product & Size QEJ;C?;W Malerial Grade Visualéglr:ﬁ]{::iignn [PHI Remarks
JG114-1 4" SCH 10s STUB END (B) & WP304/304L-W PASSED -
KG086-1 4" SCrHl 10s STUB END (B) 8 WP304/3041L-W FASSED -
KG106-1 4" SCH 10s STUB END (B) 8 WP304/304L-WY PASSED -
KG257-1 4" SCH 10s STUB END (B) 50 WP304/3041.-W PASSED Lo
Chemical Composition (%) Tensile Test
Specification Hardness
‘ [ _ Y5 T8 E
Max C 8i Wn P 3 Cr Ni Ph rpv— ) (HRB) erﬁro_;?nnr;:
I\F\ 0.030 1.00 2,00 0.045 | 0,030 | 20,00 | 1100 - - - - 90
Heat N-; - - - - - 18.00 8.00 - 205 515 28 -
JG114-1 0024 | 041 117 [ 0032 | 0001 | 1806 | BO2 | <0.01 347 858 58 81 PASSED
KG08E-1 0022 | 042 115 | 0026 | 0002 | 1807 | 802 | <001 319 608 52 77 PASSED
KG108-1 0028 | (.41 115 1 0034 | 0.001 | 1812 | 863 | <0.04 358 678 68 78 PASSED
KG297-1 0.026 041 1.14 0.031 0.0 18.10 8,03 <0.01 382 665 51 83 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, IESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE QRDER,
ANDWAS FOUND SATISFIED TO THLE REQUIREMENTS. MATERIAL 18 FREE FROM MERCURY & RADICACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH [9.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GALUGE LENGTH 27 {30nm)

NOTE MADE IN MALAYSIA STEEL MAKING PROCESS | AQD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INFERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MRO175-2015 7180 |5156 -2015 & NACE-MR0103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

T et
5 % HASGANLLDIE ¢
e, /4_-.

*IYS YIELD STRENGTH T8 TENSILE STRENGTH  E: ELONGATION
MATERLAL CONFORMS 10 THE SPECIFICATION / STANDARD SITOWN

Form ‘FQA-Q30b R.8; 04-03-2022



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROUP HCLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, (/NSF\
RN /

LRGQA
CERTIFIED

KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG

& - g f”“m““} JOHOR DARUL TAKZIM, MALAYSIA al _ff_gf_l._
L wwzaé [ UM ol corasisems R <6072519039  Wobsie: waw pantechssaloy.com NSEANSISE | wsosenr souvies
‘ NO. &IJILPlIZN?;f}s'rsé?;:’éwsalmmfaﬂp\;’z;u jw Cert.N:,‘moosma http:#f waww. pantech-group.com MA'rEnmpLg[;:;r;f:;cﬁ;t;E'E:;:z:?‘v;;:ﬁ?nwa 0
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1  CBEMEDMUN 0T/
Customer: Unimach Engineering (M) Sdn Bhd . Cerlificate No:  PSAZ-FT-4449
Product; Welded Austenitic Stainless Steel Fitting Date: 14 Jun 2021
PO No, Invoice No. Froduct Specification Dimension & Inspection Specification
ASME B16.2 - 18 / ASTM ASB0/A960M - 20
APG-2201-0186 L000013088 ASNE SA 4o B o 43rs I ASME Sh SGLISASEON - 21/ ASHE
Heal No. Product & Size Q(LLE‘C”;;tV Material Grade V‘Sua'ég%’;’:}:ﬂ PMI Remarks
HTAD79-05-1028RB 1" SCH 10s : STUR END (B) 158 VWP304/304-W RPASSED -
JOADD1-04-10288 1" SCH 108 STUB END (B) 209 VWP304/304L-W PASSED -
HEA304-01-1128B 2 SCH 10s STUR END (B) 17 WR304/3041-\W PASSED -
ISA401-04-11288 2" SCH 10s STUR END (B) 3 WP 204/3041.-W PASSED E -
JGAOB4-01-11258B 2" SCH 10s STUR £END (B) 12 WR30A/304 LW PASSED -
KGQO18-1 2" SCH 10s STUB END {B) B8 WP304/304L-W PASSED -
KG106-1 212" SCH 10s STUB END (B) 100 WP304/304L-W PASSED -
FEA139-04-1125B 3" SCH 10s STUB END (B) 75 WP304/304L-W PASSED -
HEAZ249-01-1125B a SCH 10s STUB END {B) 24 WP304/304 LW PASSED -
JGE114-1 a" SCH 10s STUB END (B) 1 WP304/304 LW PASSED -
Chemical Composition (%) Tensile Test
Specification Hardness
. ‘ A TS E ]
M-N C Si hn P g Cr Ni Ph KS M) - HRE) Icrgﬁzsgif:;gz;
‘Min 0.030 | 1.00 | 2.00 | 0.045 | 0.030 | 20.00 | 11.00 - - - - 90
Heat No, - - - - - 18.00 | 8.00 - 205 515 28 -
HTAQ79-05-1028B 0.021 0.38 1,35 | 0.037 | 0003 | 1825 | 8.05 | <001 235 565 57 73 FASSED
 J0A0D1-01-10258 0.025 | 0.20 1.08 | 0033 | 0002 | 1811 | 809 | <0.01 253 598 52 78 PASSED
HSA304-01-1125R 0.012 | 086 | 087 | 0033 | 0001 | 1818 | 808 | <0.01 314 612 80 82 PASSED
ISA401-04-1128B 0.015 | 0.35 097 | 0032 | 0002 | 1828 | 8413 | <001 333 648 47 79 FASSED
JGA0B4-01-1128B 0,020 | 0.41 1.07 | 0031 | 0003 | 1837 | 805 | <0.01 342 640 55 82 PASSED
KGD18-1 0,023 | 0.39 118 | 0033 | 0001 | 1825 | 804 | <0.01 335 651 54 76 PASSED
KG106-1 0.028 | 0.41 115 | 0.034 | 0001 | 1812 | 803 } <0.01 341 680 49 77 PASSED
FEA138-04-11258 0022 | 044 083 | 0038 | 0.008 | 1808 | 808 | <0.01 326 557 57 42 PASSED
T HEA249-01-11256 0.7 | 0.37 114 | 0030 | 0003 | 1801 | 826 | <0.01 314 603 s | e PASSED
JG114-1 0.024 | 0.41 117 | 0032 | 0001 | 1806 | B.02 | <0.01 372 665 58 82 PASSED

WEHEREDY CERTIFY THAT THE PRODUCT DESCRIBEE HEREIN MAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE CRDER,
AND WAS FOUND SATISFIED TO THE REQUIREMENTS, MATERIAL IS FREF FROM MERCURY & RADIOACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS T ASTM A370-12a STANDARD, SPECIMEN GAUGL WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE MADE IN MALAYSIA STEEL MAKING PROCESS : AQDD/ VOD

PIPLE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HTARDNESS ACCORDING TO MACE-MRO175-2015 7 1S0 15156 -201 5 & NACE-MRO103.2015

HEAT TREATMENT. SOLUTION TREATED AT MINIMUM |050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIALS HEAT ANALYSIS

*1YS YIELDSTRENGTH TS TENSILE STRENGTIE  E: ELONGATION Head
MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Form FQA-030b R.6; 04-03-2022



MILL TEST CERTIFICATE

FPANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA
Fax: +807-2519899

] -
S \ «a&é?f !aég;‘%

e e ek b

Tel: +B807-2518888 Webslte! www pantechssalloy.com

{A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

/5 N SF\ LRGA
CERTIFIED

k : ‘/ 150 9002
5 Appreval Ne.!

Cerilfied to
NBE/ANS| §i

1509001-0047465

At Wegars
SIRIW

http:/f wwaw pantech-group.com
Cert. tlo,; PCODSO7E

NC. SUIL PEMDAFTARAN : SPAM/RPI/300-
10/553/A/W-4

INSPECTION PQCUMENT: EN 10204 2004 Type 3.1

MATERIAL MANUFACTURER APPROVAL ACCORDING TG
PED 2014/G8/EU, ANNEX 1, PARA 4.3,
PED CERTIFICATE NG, |
D343/PEDFMUM/1110006/1

Customer: Unimech Engineering (M) Scn Bhd Ceitificate No:  PSA2-FT-4447
Product; Seamless Austenitic Stainless Steel Fitting Date: 14 Jun 2021
RQ No. Involce No. Froduct Specification Dimension & Inspection Spacification
ASME B16.8 - 18/ ABTM A960/A960M - 20
APO-2201-0186 L002013088 ASHE S A’fo;'\; ,?:g:,{,qu?I\f M28°S’ SPudat 1 ASME SA 960/SA9B0M - 21 / ASME
) ) SECTION |l PART A 2021
Heat No. Product & Size Quantity Material Grade Visual / Dim_ens_ion /Ml Remarks
(pos) Examination
JO027-1 1" .SCH 108 STUB END {B) 36 WP304/304L.-5 PASSED -
Chemical Composition (%} Tensile Test
Specification Hardness
S M P S C N e { e :
. S C ; n £ T | Ph Inter-granular
0,
Max (k81 / MPa) (%) (HRB) carrosion tast
Min 0.030 1.00 2.00 0.045 | 0.030 | 2000 | 11.00 - - - - 90
Heat No. - - - - 18,00 8.00 - 205 515 28 -
JO027-1 0.023 0.35 1.09 | 0.028 | 0.002 | 1809 | 806 [ <0.01 257 605 56 alY PASSED

WE HEREBY CERTIFY THAT THE PRODUC'T DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED [N ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE

SPECIFICATION & PURCHASE ORDER;
AND WAS FOUND SATISFIED TO THLE REQUIREMENTS. MATERIAL 1S TREE FROM MERCURY & RADIOACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-120 STANDARD, SPECIMEN GATUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW [ONE SIMULATION TEST FROM PIPE, LONGITUIINAL

DIRECTION, GAUGE LENGTH 2" (S0mm)

NOTE MADE IN MALAYSIA STEEL MAKING PROCESS : ACD/ VOD
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE 1

HARDNESS ACCORDING TO NACE-MRO175-2015/1SG 15156 2015 & NACE-MR0103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1DYS VIELD STRENGTH - TS TENSILE STRENGTH  E: ELONGATION
MATERTAL CONFORMS TO THEE SPECIFICATION / §TANDARD SHOWN

Form [FQA-0308 R.6; 04-03-2022
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MILL TEST CERTIFICATE

PANTECH STAINLESS & ALEOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GRCUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA, : LRGA
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG NSF r::;:zj
i

JOHOR DARUL TAKZIM, MALAYSIA
Tel: +B807-2518888  Fax: +607-2518999  wWebslle: www.pantechssalloy.com

T Cariified 1o
NEF/ANS| 5}

] Approval No.:
1509001-0047455

<
EE T T R TN F P

NG. ST FENDAFTARAN s SPATGPI/ 100 SIRtd htip:# vaww.pantech-group.com MATERIAL MANUFACTURER APPROVAL ACCORDING TO
0/553/AME4 Cert. No.: PCODSD?R PED 2014/68/EU, ANNEX 1, PARA 4.3,
. . PED CERTIFICATE NQ.
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 0343/PED/MUM/1110006/1
Customer: Urimech Engineering (M) Sdn Bhd Certificate No:  PSA2-FT-4448
Product; Seamless Austenitic Stainless Steel Fitting Date: 14 Jun 2022
PO No. Invoice No. Produci Specificatlon Dimension & Inspection Spacification Delivery Condition
. ASME B13.9 - 18/ ASTM AS80/AB80M - 20/ ASME
, ASTM A403/A403M - 20/ N ’ .
APRPD-2201-0186 LOOOD130§9 ASME SA 403/SA403 - 21 SA 9B0/SAD50M - 21/ »\2%211!5 SECTION Nl PART A - Solution Treated, Pickled-Passivated
; Quantity - Visual / Dimension / PM|
Heat No. Product & Size {ocs) Material Grade Exarmination Remarks
KIoo4-1 . 3/4" SCH10s 90° LR ELBOW 700 \WP304/304L-S PASSED -
Chemical Compaosition (%) Tensiie Tast '
Specification Hardness
—_— C S M 5 c Ph M L :
- i n P - Ni Inter-granular
Max (8l / MPa) %) (HRB) corrosion test |
Min 0,030 1.00 200 | 0.045 | 0030 | 20,00 | 11.00 - - - - 90
Heat No. . - - - - 18.00 | 8.00 - 205 515 28 -
KID04-1 0023 | 047 135 0030 | 0.003 | 1815 | 802 | <0.01 263 559 52 81 PASSED

WE HERERY CERTIFY THAT THE PRODUCT BESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTEL IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE, ORDER,

AND WAS FOUND SATISFIED TO THE REQUIREMENTS, MATERIAL 18 FREE FROM MERCURY & RADIOACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TG ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTIL 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" {50mm)

NOTE MADE IN MALAYSIA STEEL MAKING PROCESS : AQR/ VOD

INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MRO!75-2015/ 180 15156 -2015 & NACE-MROI03-20(5

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

FLYS YIELD STRENGTH TS TENSILE STRENGTH B ELONGATION
MATERIAL CONFORMS TOQ THE SPECIFICATION / STANDARD SHOWN

Formr FQA-030b R 6; 04-03-2072



